
 
 
 
 
 
 
 

 
Fronteiras: Journal of Social, Technological and Environmental Science • http://revistas.unievangelica.edu.br/index.php/fronteiras/ 

v.6, n.3, set.-dez. 2017 • p. 247-263. • DOI http://dx.doi.org/10.21664/2238-8869.2017v6i3.p247-263 • ISSN 2238-8869 
247 

 

 
 
 
 

Operational Performance of an Anaerobic-
Anoxic-Aerobic Treatment System 

Andre Luis Calado Araujo 1 
Danillo Luiz de Magalhães Ferraz 2 

Paulo Eduardo Vieira Cunha 3 
Cícero Fernandes Neto 4 

Fernando José Araújo da Silva 5 

 

 

ABSTRACT: 

An anaerobic (UASB) – hybrid aerobic (suspended and attached growth activated sludge) wastewater 

treatment system was evaluated on the removal of organic matter, solids and nitrogen following its pre-

operational phase. Analysis were made weekly based on composite samples, prepared by grab samples 

taken every four hours, during 24-hour cycle, weighted by flow rate, on each monitoring point (raw 

sewage, UASB, anoxic chamber, aerobic reactors, return sludge from secondary decanters and final 

effluent). The plant presented an average flow rate of 908 m3/h with peaks from 10 to 14 h. BOD was 

removed by 86% (310 to 41 mg/L) being the highest parcel accounted by UASB reactors (70%) and 

removal of total suspended solids reached 63% (190 to 94 mg/L). Mean removals of TKN (71%) and 

Ammonium (77%) were above the value predicted by design and, probably the nitrification-

denitrification process was not the dominant route. 

 

Keywords: Pollution Control; Organic Matter Removal; UASB Reactor; Wastewater Treatment. 

                                                            
1 Ph.D. in Civil Engineering at the University of Leeds, LEEDS, England. Lecturer at the Instituto Federal de Educação, 
Ciência e Tecnologia do Rio Grande do Norte, IFRN; and at the Universidade Federal do Rio Grande do Norte, UFRN, 
Brazil. acalado@ifrn.edu.br 
2 Master in Sanitary Engineering at the Universidade Federal do Rio Grande do Norte, UFRN, Brazil. 
guardian_ferraz@yahoo.com.br 
3 Ph.D. in Hydraulic and Sanitation at the Escola de Engenharia de São Carlos/USP, EESC/USP, Brazil. Environmental 
analyst at the Companhia de Águas e Esgotos do Rio Grande do Norte, CAERN, Brazil. pauloeduardovc@gmail.com 
4 University Graduate in Civil Engineering at the Universidade Federal da Paraíba. University Graduate in Sanitary 
Engineering at the Faculdade de Saúde Pública da Universidade de São Paulo, Brazil. Civil and Sanitary Engineer at 
Companhia de Águas e Esgotos do Rio Grande do Norte (CAERN), Brazil. neto.cicero@uol.com.br 
5 Ph.D. in Civil Engineering at the Universidade Federal do Ceará, UFC, Brazil. Lecturer at the Universidade Federal do 
Ceará, UFC, Brazil. fjas@cariri.ufc.br 



Operational Performance of an Anaerobic-Anoxic-Aerobic Treatment System 
 

Andre Luis Calado Araujo; Danillo Luiz de Magalhães Ferraz; Paulo Eduardo Vieira Cunha 
Cícero Fernandes Neto; Fernando José Araújo da Silva 

 

 

Fronteiras: Journal of Social, Technological and Environmental Science • http://revistas.unievangelica.edu.br/index.php/fronteiras/ 
v.6, n.3, set.-dez. 2017 • p. 247-263. • DOI http://dx.doi.org/10.21664/2238-8869.2017v6i3.p247-263 • ISSN 2238-8869 

248 
 

hile infrastructure of human settlements, the environmental sanitation is a subject 

highlighted in social, economic, political, and environmental areas. Such attention occurs 

from the fact that coverage ratios per collective systems of water and sewage, as well as 

the quality of service are important indicators of life quality. This infrastructure comprises four systems: 

water supply, sewerage, drainage and management of rainwater, and solid waste.  

In Brazil, the Law 14445/07, The National Sanitation Policy, and the increments of 

environmental laws has stimulated advances in the sector. In this regard, it is highlighted the protection 

scope of water resources on effluents discharge in water bodies. The country has CONAMA 

resolutions 357/2005 and 430/2011, where in the first, the classification criteria and surface water 

bodies framework are established, while in the second, discharge standards are established. For 

environmental protection, sewage treatment is the most effective measure in pollution preventing and 

disruption of disease dissemination cycles. This helps to explain the recent scenario, in which, over the 

past decade, occurred an increase in number of wastewater treatment plant (WTP) in the country, 

including projects, implementing and operation.  

As for technological profile used in design of many of these equipments, it emphasizes the 

integration of anaerobic and aerobic reactors. The sum of different treatment techniques means, 

potentially, to achieve treatment stations configurations including greater balance between efficiency 

and cost, as much operating as capital. This aspect is significant against fast growing of urban centers. 

The increasing availability of intellectual capital to maintain and operate such stations (i.e., engineers, 

technologists and technicians), is another motivator to more complex treatment systems development.  

As for WTP conception, until the beginning of this century, it was common understanding to 

evaluate distinctly the anaerobic and aerobic digestion technology, often treating them as separate 

alternatives. Low utilization of power supply and easy operation in tropical climates are the main 

characteristics of anaerobic systems, since high temperatures favor the organic matter digestion process 

(Foresti 2001, Mara 2004, Lettinga 2011). As for aerobic systems, it is highlighted mainly for its high 

power of organic matter reduction, however, with high sludge generation (von Sperling 2005, Jordão 

and Pessoa 2009). There is also, at less extent, the use of reactors operating under anoxic conditions.  

In a mature and more recent understanding, the biological treatment system configurations 

have become hybrid. This occurs not only on the combination of biochemical mechanisms prevalent in 

pollutants degradation, but also in biomass sustaining, and on its action in the treatment itself. Figure 1 

W 



Operational Performance of an Anaerobic-Anoxic-Aerobic Treatment System 
 

Andre Luis Calado Araujo; Danillo Luiz de Magalhães Ferraz; Paulo Eduardo Vieira Cunha 
Cícero Fernandes Neto; Fernando José Araújo da Silva 

 

 

Fronteiras: Journal of Social, Technological and Environmental Science • http://revistas.unievangelica.edu.br/index.php/fronteiras/ 
v.6, n.3, set.-dez. 2017 • p. 247-263. • DOI http://dx.doi.org/10.21664/2238-8869.2017v6i3.p247-263 • ISSN 2238-8869 

249 
 

presents a general structure on biomass in reactors of biological treatment system of wastewater, and 

helps showing the complex of potential arrangements. 

It is also highlighted that, other technologies may be added to biological reactors settings, 

those not involving microbial biomass, such as coagulation-flocculation, sedimentation, flotation, 

ozonization, and ultrasound, as Gogate and Pandit review (2004a; 2004b). Thus, it is assumed a more 

innovative character for wastewater treatment.  

The fact is that WTP are intricate systems of unit operations and processes operating on 

physical, chemical, and biological base. Therefore, at first, it is difficult to describe and evaluate, in 

detail, all processes involved (Potier and Pons 2006).  

The advantages of the anaerobic treatment, like the up-flow anaerobic sludge blanket reactor, 

UASB, are well known (Lettinga et al. 1992, van Haandel and Lettinga 1994, Conceição et al. 2013, 

Singh et al. 20013, Hernandes and Rodrigues 2013). The association of UASB with activated sludge 

systems has been extensively researched for the treatment of domestic and industrial wastewaters (von 

Sperling et al. 2001, Huang et al. 2005, Huang et al. 2007, Tawfik et al. 2008, Saliba and von Sperling 

2017). Combining these two reactors can be energy cost effective with lower sludge production and 

high effluent quality. In Natal, capital of the state of Rio Grande do Norte, a major program of 

expansion of the sanitary sewage collection network is under development and WTP design is based on 

Figure 1. Systematic representation of biomass biological treatment systems. 

 
Source: adapted from Jianlong et al. (2000). 



Operational Performance of an Anaerobic-Anoxic-Aerobic Treatment System 
 

Andre Luis Calado Araujo; Danillo Luiz de Magalhães Ferraz; Paulo Eduardo Vieira Cunha 
Cícero Fernandes Neto; Fernando José Araújo da Silva 

 

 

Fronteiras: Journal of Social, Technological and Environmental Science • http://revistas.unievangelica.edu.br/index.php/fronteiras/ 
v.6, n.3, set.-dez. 2017 • p. 247-263. • DOI http://dx.doi.org/10.21664/2238-8869.2017v6i3.p247-263 • ISSN 2238-8869 

250 
 

the association of UASB-activated sludge reactors. The Central WTP (675 L/s), object of this paper, is 

under operation and two new WTP (1000 L/s and 1250 L/s) are under construction.  

In addition, while a dynamic system, the wastewater treatment plant requires operational 

optimization. This study is based on this premise and tries to better understand the operation of a 

biological treatment system, in order to contribute to a better technical culture. The research purpose 

was The Central WTP, which was not evaluated with duly minuteness as for performance. The study 

presents the results of monitoring and initial assessment of this treatment system. 

MATERIALS AND METHOD 

THE STUDY TREATMENT STATION  

The Central Wastewater Treatment Plant (Central WTP) is located in Natal (5 º47 ’23.7 ” 

south – 35 º 12 ’ 42.7 ” west, 31 m above sea level) in Rio Grande do Norte State, northeast of Brazil. 

The WTP was designed to receive an average flow of 675 L/s, at the final plan (in 2024) and is 

subdivided into three modules (lines) with a capacity of 225 L/s, each.  

The modules have a common mechanical pretreatment system, consisting of grids (coarse [e = 

20 mm]; fine [e = 3 mm]) and sandpit. After preliminary treatment stage, each module comprises a 

biological treatment line in itself. Two module (lines) have already been implemented, and are the focus 

of this work. Figure 2 shows a schematic representation of the WTP and a flow chart, while Table 1 

shows the volumes and hydraulic retention time of processing phases. 

The total effluent flow (2Q) from preliminary treatment stage (Figure 2b) is divided into equal 

portions (Q). Each one goes to a biological treatment line (Line 1 and Line 2 – Figure 2b) consisting of 

a set of four UASB reactors (Anaerobic Reactor of Sludge Blanket) arranged in parallel, followed by an 

anoxic chamber (CANX), an hybrid aerobic reactor (RAEH), and a secondary clarifier (DS).  

At the end of treatment, effluents form Line 1 and Line 2 are collected and sent to the same 

disinfection unit by ultraviolet radiation, for further disposal on the environment. The WTP has all 

equipment for the solid phase treatment, which was not the purpose of this study. 

Table 1. Physical and operational characteristics of the reactors. 
* Based on the mean flow rate (908 m3/hour) 

REACTOR 
VOLUME 

UNIT (M3) 
QUANTITY 

VOLUME 
TOTAL (M3) 

HRT* (H) 

UASB 1420 8 11424 15.0 
CANX 1298 2 2596 2.9 
RAEH 1482 2 2964 3.2 

 

Source: The Authors. 



Operational Performance of an Anaerobic-Anoxic-Aerobic Treatment System 
 

Andre Luis Calado Araujo; Danillo Luiz de Magalhães Ferraz; Paulo Eduardo Vieira Cunha 
Cícero Fernandes Neto; Fernando José Araújo da Silva 

 

 

Fronteiras: Journal of Social, Technological and Environmental Science • http://revistas.unievangelica.edu.br/index.php/fronteiras/ 
v.6, n.3, set.-dez. 2017 • p. 247-263. • DOI http://dx.doi.org/10.21664/2238-8869.2017v6i3.p247-263 • ISSN 2238-8869 

251 
 

Considering each line, on liquid phase, the UASB reactors received around 75% of total line 

flow (Q), and a sludge recirculation flow of the secondary clarifier (LREC). The remaining 25% is sent 